

SGS Germany GmbH

Test Report No.: M0WV0005

The test report shall not be reproduced except in full without the written approval of the testing laboratory

Order No.: M0WV **Pages:** 29 **Mar 09, 2018**

Client: Aentron GmbH

Equipment Under Test: A12020M/R/F Batteries 140 Ah
No. A12020R000001, -2, -3, -4


Manufacturer: Aentron GmbH

Task: UN transportation test for large rechargeable batteries (T.1 to T.5 and T.7)

Test Specification(s): ST/SG/AC.10/11/Rev.6 Section 38.3
[covered by accreditation]

Result: The tests were passed

The results relate only to the items tested as described in this test report.

approved by:	Date	Signature
Metzger Lab Manager eMobility	Mar 13, 2018	

This document was signed electronically.